



PERINATAL

SCHEDULED MEDICATIONS and INFUSIONS MEDICATION ADMINISTRATION RECORD

Order/ Reorder Date	ALLERGIES (describe):	MONTH _____ YEAR 20__																																										
Labour and Delivery																																												
	SCHEDULED MEDICATIONS and INFUSIONS	DATE	TIME	INITIALS	INITIALS																																							
	Oxytocin 30 units in 500 mL of Normal Saline Titrate to contractions as per Induction-Augmentation of Labour (CLI.5810.PL.002) Transcriber _____ / _____ Nurse																																											
	Patient controlled Epidural analgesia (PCEA) infusion as per physician order																																											
	Misoprostol 20 mcg orally, initiate and titrate dosage until active labour is achieved using the Dissolve and Dose instructions and Dosing Protocol.	DATE	TIME	DOSE	INITIALS																																							
	<table border="1" style="width: 100%; border-collapse: collapse;"> <thead> <tr> <th style="width: 30%;">Time/Progress Marker</th> <th style="width: 30%;">Dose</th> <th style="width: 40%;">Route</th> </tr> </thead> <tbody> <tr><td>First dose</td><td>20 mcg (1 mL)</td><td>Oral</td></tr> <tr><td>After 2 hours</td><td>20 mcg (1 mL)</td><td>Oral</td></tr> <tr><td>After 4 hours</td><td>20 mcg (1 mL)</td><td>Oral</td></tr> <tr><td>After 6 hours</td><td>30 mcg (1.5 mL)</td><td>Oral</td></tr> <tr><td>After 8 hours</td><td>30 mcg (1.5 mL)</td><td>Oral</td></tr> <tr><td>After 10 hours</td><td>30 mcg (1.5 mL)</td><td>Oral</td></tr> <tr><td>After 12 hours</td><td>40 mcg (2 mL)</td><td>Oral</td></tr> <tr><td>After 14 hours</td><td>40 mcg (2 mL)</td><td>Oral</td></tr> <tr><td>After 16 hours</td><td>40 mcg (2 mL)</td><td>Oral</td></tr> <tr><td>After 18 hours</td><td>50 mcg (2.5 mL)</td><td>Oral</td></tr> <tr><td>After 20 hours</td><td>50 mcg (2.5 mL)</td><td>Oral</td></tr> <tr><td>After 22 hours</td><td>50 mcg (2.5 mL)</td><td>Oral</td></tr> </tbody> </table>	Time/Progress Marker	Dose	Route	First dose	20 mcg (1 mL)	Oral	After 2 hours	20 mcg (1 mL)	Oral	After 4 hours	20 mcg (1 mL)	Oral	After 6 hours	30 mcg (1.5 mL)	Oral	After 8 hours	30 mcg (1.5 mL)	Oral	After 10 hours	30 mcg (1.5 mL)	Oral	After 12 hours	40 mcg (2 mL)	Oral	After 14 hours	40 mcg (2 mL)	Oral	After 16 hours	40 mcg (2 mL)	Oral	After 18 hours	50 mcg (2.5 mL)	Oral	After 20 hours	50 mcg (2.5 mL)	Oral	After 22 hours	50 mcg (2.5 mL)	Oral				
Time/Progress Marker	Dose	Route																																										
First dose	20 mcg (1 mL)	Oral																																										
After 2 hours	20 mcg (1 mL)	Oral																																										
After 4 hours	20 mcg (1 mL)	Oral																																										
After 6 hours	30 mcg (1.5 mL)	Oral																																										
After 8 hours	30 mcg (1.5 mL)	Oral																																										
After 10 hours	30 mcg (1.5 mL)	Oral																																										
After 12 hours	40 mcg (2 mL)	Oral																																										
After 14 hours	40 mcg (2 mL)	Oral																																										
After 16 hours	40 mcg (2 mL)	Oral																																										
After 18 hours	50 mcg (2.5 mL)	Oral																																										
After 20 hours	50 mcg (2.5 mL)	Oral																																										
After 22 hours	50 mcg (2.5 mL)	Oral																																										
	Transcriber _____ / _____ Nurse																																											
	Misoprostol 50 mcg vaginal suppository into the posterior fornix. May repeat dose once, 6 hours after initial administration if required. *Physician or Midwife to administer suppository Reference Cervical Ripening Guideline (CLI.5810.PL.005) Transcriber _____ / _____ Nurse																																											



PERINATAL

SCHEDULED MEDICATIONS and INFUSIONS MEDICATION ADMINISTRATION RECORD

Order/ Reorder Date	ALLERGIES (describe):	MONTH _____ YEAR 20____			
	SCHEDULED MEDICATIONS	DATE	TIME	INITIALS	INITIALS
	Penicillin G 2.5 million units intravenous every 4 hours after loading dose Transcriber _____ / _____ Nurse				
	CeFAZolin 1 gram intravenous every 8 hours after loading dose Transcriber _____ / _____ Nurse				
	Clindamycin 900 mg intravenous every 8 hours Transcriber _____ / _____ Nurse				
	Vancomycin 1 gram intravenous every 12 hours Transcriber _____ / _____ Nurse				
Postpartum					
	_____ Transcriber _____ / _____ Nurse				
	_____ Transcriber _____ / _____ Nurse				